4w No.: LHP2101208
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Test Report

FHEH L FR(Client): BN ERFME AR AT /Huizhou Juntai New Material Co., Ltd
ZE B4 {5 B (Liaison of Client): (BEM BB &KX R EHT=ILE B #/3 %

3rd Floor, Building B, Zhenhao High-tech Industrial Park, Huiyang
Economic Development Zone, Huizhou, 516200 China

e &R (Sample Name): 86 R HABYAluminum foil bubble insulation material
S (Model/Type): /

FEmIIA (Sample Description): WA E /F see sample picture

B L BEUCIRAS (Sample Receiving State): IE# normal

FE W H #i(Date of Receipt): 2021-06-15

Kl H #(Date of Test) : 2021-06-15~2021-06-18

Kl b 5 (Site of Test): ¥R LK = (PTAC)

&% K HHH(Date of Issue): 2021-06-18

st pproved by): 4, i

W& FZ(Inspected by): % i %\

1% #]1E(Reported by): ﬁ &

AT B FR(Company): fR/RIBERTEA GRYID HRRAR Ur Hongxin Testing Technology (Shenzhen) C(:)33L§d4SZ5W

Hohik(Add): TR SR e A DX b 28 - Dol X ZR B0 2% %5 106#{54#(106#, No.2, 2nd Donghuan Road, 10th Yousong
Industrial District, Longhua, Shenzhen, Guangdong, China) k4 (Zip Code):518109
H11% (Tel):400-845-2188 £ H (Fax): 0755-27706168-61920 BF 1% (Complaint Tel): 0755-27706168-63704
#E 4% (E-mail): hzlh-cmc-ga@foxconn.com
H1u, 3
Page 1 of 3



%5 No.: LHP2101208
w L q =
IWITHEIE
UR HONGXIN
\]
il 45 2R
Results of Test
1. WRFBE (Testing Environment):
I (2342)°C; AHXHE EE(50+£10)%RH
Temperature (23+2) C, Relative Humidity (50+10)% RH
2. WRATHE. WATGE. WAL R:
Testing Item. Testing Method. Testing Result:
S B M 7715 IR B I JE 27 T A R
Te:stin ]tem Testing Mean Temperature | Temperature Sample
9 Method Temperature | Differential gradient Thickness
Pl 3 R
Thermal S
Conductivity | (Referto) | 5 o 10.0C | 2940.41 K/m | 0.3400 cm
APHAE ASTM
Thermal C518-17
Resistance
MR T B M 4s & Testing Result
Testing ltem MR Test value B Unit
Pl R
Thermal Conductivity 0.03303 Wim-K
FPHAE 2
Thermal Resistance 0.1029 (m* KW
3. MiRi%k&Z (Testing Equipment):
S N - 2 VR 7 /ﬁ
AT H % % 4T 12 AL B2
: . k Calibration Due
Testing Item Testing equipment Model Date
AL 3 R A
Thermal
Conductivity P FIX
FUERIER Heat flow meter apparatus HFM 446 S /
Thermal
Resistance
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Results of Test

4. FEFRBEA (Sample Picture):

W& LR

(End of Report)

7E(Notes):

LA AR RAEAG R H TR S HlS 15 R PASEI =_E, @A T2, If you have any objection to the test
results, please submit it to our laboratory within 15 days after receiving the report, otherwise it will not be accepted.

2R I BEE S SR HE L A T R Al TR B A, S ARG IESIER . The testing data and
result(s) in this report is(are) just for scientific research,education,internal quality control and product development etc.and
have no proof to society.

3 AKIN R 5 A B AL 715t . The results relate only to the items tested.

4 FE G RS B BB S . The sample and sample information are provided by customer.

5. RGA g =P, AEESZHIiRE . This report shall not be duplicated partially without the written approval of the

laboratory.
6 AR 2 A HE NZ 7 A5 A 7R 25 = AL The test report is effective only with both signature and specialized stamp.
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